
Dinsmore 
A T T O R N E Y S  

John E Selent 
(502) 540-2.3 IS (Diiect Dial) 
jolin.selent~dinslaw.coin 

DEL 1 0  2 u o i  

CQ M M I ss IO N 
PUBLIC SERVICE 

December 10, 2007 

VIA HAND DELIVERY 

Ms. Beth O'Doiuiell 
Executive Director 
Public Service Cornmission 
2 1 1 Sower Blvd. 
Fraiilcfoi-t, ICY 4060 1 

Re: Application of Keiitzicly-Aniericari Water Company, a/li/a ICeiitiiclcy Aiiiericaii Water 
for Certipcate of Coiivenience arid Picblic Necessity Aiitlioriziizg Coizstriictiorz of 
Iieittiiclcy River Station II ("KRS IF'), Associated Facilities, and Trarisiiiissiorz Line; 
Case No. 2007-00134 

Dear Ms. O'Doimell: 

We have enclosed, for filing, the original and eleven (1 1) copies of L,ouisville Water Company's 
[...]
effort between EPA, American Water Works Association, Association of Metropolitan Water 
Agencies, National Association of Water Companies, and Association of State Drinking Water 
Administrators. The Partnership encourages and assists United States water suppliers to 
voluntarily enhance their water systems performance for greater control of Cryptosporidium, 
Giardia, and other microbial contaminants, LWC’s annual water quality goals are established 
using the guidelines established by the Partnership for Safe Water. Currently, LWC has attained 
Phase III of the Partnership for five consecutive years. Phase 111 requires utilities to achieve 
finished water turbidity of less than 0.10 ntu 95 percent of the time for each treatment plant 
(composite plant average). Phase JY ofthe Partnership requires a utility to achieve filtered water 
turbidity of less than 0.15 ntu 95 percent of the time for each filter in the plant (individual filter 
average). LWC expects to meet the Phase IV requirement for the B.E. Payne Plant upon 
completion of the filter renovation project in August 2005. Crescent Hill will require renovation 
and upgrade of filters to achieve the Phase IV goal, 

As our population ages and their respective immunity lowers, it is impoi-tant that LWC strive to 
achieve a reduction in finished water turbidity. Turbidity is measured as the scattering and 
absorption of light caused by particles suspended in water. Turbidity is considered as a surrogate 
measurement for Giardia and Cryptosporidium, as they are considered as particles. When 
turbidity is lowered to less than 0.10 ntu, there is a significant reduction in the risk of 
Cryptosporidium and Guardia passing through the treatment process. 

- LWC has existing seasonal challenges in reducing turbidity. During the warm summer months, 
algae in the Ohio River blooms rapidly. Filtration becomes difficult with the increased algae 
growth and coagulant that must be removed from the water. In the cold winter months, chemical 
compounds used to treat the water do not react as well as they do in the warmer months. The 
advanced treatment technology needs to address future regulations while resolving LWC’s 
existing treatment challenges. 

Bob Miller asked that when averages are discussed, to include the data ranges so that the average 
results and the maximum results are considered. 

LWC uses Chloramines, instead of Chlorine, as the residual disinfectant. Chloramines do not 
react with organic compounds as much as free Chlorine does. This allows LWC to maintain low 
DBP levels throughout the distribution system. 

Greg Heitman recalled information regarding statewide DBP violations. He will follow-up on 
the availability of this information to provide benchmarking data that can be used in a 
comparison analysis of LWC with smaller treatment systems in the state. 

Optimization to improve filtration and coagulation processes will be necessary to maintain 
compliance with LT2SWTR standards. LWC has adapted existing treatment processes to reduce 
DBP levels as much as possible. LWC is interested in Black and Veatch’s perspective on the 
ability to fwther optimize the existing treatment processes at Crescent Hill to achieve future 
drinking water regulations. 

Page 2 of 7 



DBP measurement is taken from finished water, not the sludge. Correct? 
Yes, this is correct. 

What can we expect regarding Environmental Protection Agency (EPA) regulations 
governing Trihalomethanes (THMs) in the future? 
TTHMs at L WC are 95 percent Chloroform. The other S percent is made of three additional 
compounds. Chloroform is not the cancer causing agent we originally thought it to be. 
However, the EPA will not pass a standard that is less than an established regulation. 

In fact, Bromide is the component of TTHMs that has the bigger henlth impact. Bvoinide is 
found in the three compounds that make up the other 5 percent. John Huber recalled a study 
that found spontaneous abortion to be caused by Bromide when the occurrence of TTHMs 
exceeded IO0 uglL. Currently, L WC averages sampling results. In the fiture, regulations will 
require L WC to identi3 “hot spots” in the distribution system, or areas where innximunz levels 
of DBPs occur, and report on them individually (reference IDSE in the glnssaryl. 

LWC works to maintain a water hardness range between 140 and 160 mg/L year round. This 
practice has positive customer benefits. If the hardness level is not controlled, customers will 
soften the water at their homes, which increases the sodium. chloride concentration in surface 
water sources, as sodium chloride resulting Eom softener regeneration is not removed by 
wastewater plants. LWC softens the water to maintain customer satisfaction. This also 
alleviates the need for customers to have home softening devices. During the spring, hardness 
levels range from 100 to 110 mg/L. During the fall, hardness increases up to 200 m a ,  which 
results in many customer complaints related to water aesthetics. The state and federal 
government do not regulate hardness, however they do provide guidelines, 

When Total Organic Compounds (TOCs) react with Chlorine, DBPs form. This is not an issue at 
the River Bank Filtration @BF) wells. Taste and odor compound concentrations are usually in 
the nanogram per liter range, In comparison of measurement units (parts per million, parts per 
billion, and parts per trillion), nanograms per liter (ng/L) are equal to parts per trillion, and MIB 
and Geosmin in that level are still detectible by the human ability to smell and taste. In fact, the 
human nose is the best analysis tool we have in detecting taste and odor compounds. 

In October 2002, LWC’s finished water had Geosmin levels of approximately 10 ng/L and LWC 
experienced some customer complaints, Some customers can detect Geosmin at a level less than 
10 ng/L. Geosmin and methylisoborneol (MIB) are not regulated by the state or federal 
government since they are not related to any known health issues. No treatment guidelines are 

‘ 

provided on Geosmin or MIB. Currently, LWC reduces the impact of taste and odor from 
Geosmin and ME? by treating with powdered activated carbon (PAC). Advanced treatment, 
such as two stage PAC treatment, GAC, or River Bank Filtration is needed to completely remove 
Geosmin and M B  from the soiirce water. 

Atrazine is an herbicide used by farmers to control weed growth, Atrazine is cancer causing and 
can be found in the Ohio River source water during the spring and sumxer months when runoff 
occurs. LWC removes atrazine through adsorption by feeding PAC. 

Page 3 of7 



High concentrations of Iron (Fe) and Manganese (hh) can stain laundered clothing. Currently, 
LWC meets the treatment goals for Fe and Mn. 

Radon is a gas that is dangerous when inhaled. Customers could experience a potential risk o f  
inhalation while showering. LWC has some low levels of Radon in the RBF well water at a 
level o f  approximately 180 pCi/L, which is a measure of concentration in liquid. The finished 
RBF well water had levels below 100 pCi/L, The goal is to have levels below 150 pCiL. Radon 
concentrations are reduced through aeration processes. 

LWC maintains a good Chloramine residual, which minimizes bacteria growth in the distribution 
system. Bacteria “feed on” or oxidize organic Carbon to nitrate (nitrification), Ammonia can 
also be oxidized to nitrate. Nuisance organisms like zebra mussels and Asiatic clams can cause a 
reduction in hydraulic capacity in pumps and pipelines. 

Treatment Option Evaluation Criteria -Bruce Long 
Brucepresented the various criteria to be considered in evaluating treatment options. He advised 
that the weightings of this criteria can be changed to determine if any significant changes occur 
in the outcomes. He also clarified a few of the terns. Operability is defined as ease of use and 
consistency. Flexibility is considered in terms of modification for Euture use and ample space for 
modification. Residuals management is also known as sludge management. Multiple treatment 
barriers are considered to take care of issues that Powder Activated Carbon (PAC) cannot. 

Potentia1 Treatment Technolonies - Bruce Long 
In reviewing the process steps of water treatment, Bruce pointed out that if we can’t kill 
organisms, we must, at minimum, render them unable to reproduce within a host. 

Are measurements taken at each step through the water treatment process and what 
process measures do we have? 

Yes, process measures are taken at variotis points in the treatment process f iom the source (Ohio 
River) to the customers tap. The process measures provide key indicators for the effectiveness of 
the treatment process and include such parameters as pH, alkalinity, turbid&, chemical feed 
rates, water temperature, hardness, chlorine residual, colfoum bacteria, etc. These process 
measures assure the drinking water meets all EPA regulations and achieves corporate goals for 
water quality. 

What are the current treatment barriers used at the CHFP? 

At CHFP, there are three barriers to ensure a higlzfinished water quality which include: 
pretreatment, filtration, arid disinfection. At B.E. Payne, the RBF serves as a fourth, additional 
barrier. The current advanced treatment study will evaluate whether to add an additional 
barrier at CHFP or work to enhance one or more of the existing three barriers. 

Page 4 of 7 



How does conventional filtration work? 

The granular media in a filter consists of layers. The top layer is made of Anthracite. 
Pretreated particles “stick” or are adsorbed to the Anthracite, which prevents them ji-om 
passing through the filter. The next layer is made of sand, followed by a layer of gravel. An 
underdrain is at the bottom of tlze filter. As particles build up, head loss (pressure) increases 
across the filter until it reaches a level that requires backwashing (cleaning) of the filter. 
Typically, the backwaslz flow rate is calculated at approximately 9 gallons per minute per square 
foot offilter. R e  efectiveness of the granular media filter degrades signiJicantly without a 
pretreatment process in place. Water temperature impacts effectiveness of the filter as well. 
Optimum perjormance is dependent on mmimum particle contact with the filter without clogging 
tlze filter. A distinction between granular media filters and membranes is that filters capture 
particles whereas membranes strain tlzem. 

Do we add chemicals to undo the sticky glue in the backwash process? 
No, but on rare occurrences Chlorine has been added to burn off excess polymer. 

What enhancements have been made to filter monitoring and filtration methods? 

Filtration monitoring enhancements include the use of turbidimeters and particle counters on 
each filter to moizitor perfori~zance. Turbidimeters measure lig12t scatter and are more sensitive 
than inodels of tlze past. Filtration has been enhanced by using a combination of air and water 
in the backwash process. The filters at the B. E. Payne plant have been renovated by adding 
additional filter bed depth and airlwater backwash to enhance filter peufarnzance. Filter aides 
(polymer) can also be added to improve filter performance, Filtration membranes can replace 
conventional filters using a smaller footprint for equivalent filtration capacity. 

Could LWC use membranes in the existing space at the CHFP? 
Yes, however adciitionalJilter depth may be required. 

Are membranes coated? 
Yes, membranes are coated with a polymer. The polymer provides a porous surface with small 
holes, Microfiltration (MF) and Ultrafiltration (UF) membranes cowe in two configurations. A 
cartridge membrane system pushes the water through, whereas a submerged membrane system 
pulls the water through. 

How long do membranes last? 
Membranes are guaranteed to last seven to eight years. 

What is GAC and what percentage of utilities using GAC is using it as a filter adsorber? 
Activated carbon comes in two forms: granular activated carbon (GAC) and powder activated 
carbon (PAC). Activated carbon can be made from direrent materials (e.g. wood, peat, lignite, 
and bituminous coal). It is important to understand that the material used correlates with the 
efectiveness of the activated carbon in the outcome, A cheaper pricedproduct does not produce 
the same results, 

Page 5 of7  



1 

GAC has a “honeycomb ” ofpores thatprovides for an expansive surface area to capture 
pavticles. The life of GAC can be extended by adding an ozonation s‘tep. Ozonation takes large 
organics and break them into smaller pieces. Bzigs are purposefully added to eat these smaller 
pieces. irlze Empty Bed Contact Time (EBCT), which is expressed in minutes, is calculated by 
dividing the volume occupied by granular media by the liquid flow rate. Cincinnati’s EBCT is 
approximutely 20 minutes using GAC. The chromatographic effect potential is where particles 
are forced back into theflnished water and is one of the disadvantages of GAC. 

98 percent of utilities are using GAC as a fllter adsorbent, as opposed to those utilities using it 
as a post-filter contactor. Note that ifLWC used a GAC treatment process, a PAC treatment 
method would still have been used to absorb the oil spillfiom the Kentucky River in January 
2005. PAC treatinent is more cost effective than GAC regeneration after petvoleum 
contain ination. 

Steering Group Meeting No. 4 - Greg Heitzman 
Greg reminded Steering Group members of the fourth meeting, which is scheduled for Tuesday, 
June 7. He asked members to advise him if they have any scheduling conflicts. 

Open Discussion and Ouestions - All 
Greg reviewed the technologies discussed at this meeting. Membrane technology is new, and 
prices are coming down for larger system applications. GAC / PAC methods have been used for 
many years. At the next meeting disinfection alternatives, such as Ultraviolet (IN), Chlorine 
Dioxide, and Ozone will be presented. Other topics to be presented at the next meeting include: 
findings from the Technical Group, emerging Contaminants, and pretreatment process steps like 
sedimentation and solids capture. The Technical Group will use a decision science software 
called Criterium Decision Plus to evaluate a variety of treatment technologies. The Steering 
Group will look at sensitivity analysis, where criteria weighting can be adjusted with the 
software. Cost /benefit analysis will also be reviewed. The Steering Group will profile the 
alternatives based on LWC’s goals, the various criteria, and s o h a r e  results to determine a best 
solution or combination of solutions. The Steering Group will then identify the technologies 
LWC should consider and identify recommendations to the Board of Water Works. 

Where do pharmaceuticals fit in to the particles addressed in today’s presentation? 
Pharmaceuticals are organic coinpounds and some of them are also considered to be endocrine 
disrupting compounds that may aflect the human reproductive system. More research is needed 
on the iinpacts ofpharmaceuticals in drinking water. 

Should we retrofit the plant or build a new one? 
Ideally, if land and cost were not an issue, L WC could build a new treatment facility, switch over 
and abandon the existing treatnzentplant. Due to cost and land availability, the currentplan is 
to supplement the existing plant with a new advanced treatment barrier or retrofit an existing 
process to improve treatinent performance, Since RBF is a ‘Font-end” process we can add this 
process easily and then optimize it later without disrupting the existing operations. LWC is 

Page 6 a€ 7 



irnplenzerzting RBF at the B.E. Payne plant and is upgrading the existing conventional processes 
to nccornmodate the RBF water. The B.E. Payneplant will have four barriers (RB.F, chemical 
pretreatment) filtration, and disinfection). 

Do we have a timeframe on how long it could take to implement a new technology? 